LOMBARDING:oup: 15LD 500

A KOHLER. COMPANE ngine: 15LD 500 Drawing: C

NTAKE/EXHAUST/CYLINDER HEAD/ROCKER ARM BOX/VALVES/COMPRESSION RELEASE

POS. |CODE DESCRIPTION Qty
01 «————— » muffler 0
0la 5460.464 muffler 1
0lb 5460.683 muffler 1
02 3B326R.022 nut 2
02a 2500.103 hollowstud 2
03 3240.165 nut M 8 3
04 677R.011 stud M.8X38 2
05 (————— » gasket 0
05a 4501.147 gasket 2
05b 4501.101 gasket 2
06 «K————— » screw M 8 X 25 0
06a 9732.074 screw M 8 X 20 1
07 9730.016 screw M 6 X 35 3
08 «————— » eXaust manifold 0
08a 2486.510 eXaust manifold 1
09 «————- » gasket 0
09%9a 4490.096 air cleaner gasket 1
10 8057.003 cotter 4
11 6400.099 retainer 2
12 $755.155 valve spring 2
13 3430.166 retainer 2
14 7770.079 taper pin 2
15 059R.068 ring 2
16 «K————— » valve Guide 0
16 464R.077 valve Guide 2
17 B26R.038 nut 2
18 7625.212 washer 9,2 X 16 4
19 9200.977 cylinder head with guides 1
19 200.986 complete cylinder head 1
19 200.987 cylinder head with guides fitting for glow plug 1
19 9200.988 complete cylinder head fitting for glow plug 1
20 60R.059 eXhaust wvalve 1
20 685.173 eXhaust valve 3600 R.P.M. 1
21 060R.028 eXhaust v.seat 1
21 8000.250 ring 1
22 60R.058 intake wvalve 1
23 060R.003 inlet v.seat 1
23 0D60R.029 inlet v.seat 1
24  &K————- » safety plate - no longer avail. 0
25 738R.013 rivet 2
26 64R.014 bowl 1
27 886R.044 plug 1
28 990R.015 capscrew 2
29 B79R.047 O-ring 1
30 2175.252 dry air cleaner element 1
31 235R.043 dry air cleaner cover 1
32 &————— » stud 0
33 8836.324 filter support 1
34 J58R.038 washer 1
35 104R.049 rocker Arm 2
36 B26R.091 nut 2
37 B26R.092 nut 2
38 219R.024 hollow stud 2

printed by LOMBARDINI:

11/08/2010 -

1




Group: 15LD 500
Engine: 15LD 500 Drawing: C

NTAKE/EXHAUST/CYLINDER HEAD/ROCKER ARM BOX/VALVES/COMPRESSION RELEASE

POS. |CODE DESCRIPTION Qty
39 3200.025 nut 1
40 648R.037 knob 1
41 894R.033 charging oil plug 1
43 K————— » safety plate - see Pos. C 44 0
44 P35R.024 rocker arm cover (std) 1
44 P235R.045 rocker arm cover for compression release 1
44a 491R.064 lever 1
44b 841R.013 taper pin 1
44c $547R.021 spring 1
44d 841R.043 taper pin 1
45 (————— » gasket 0
45a 453R.032 gasket 1
46 9800.070 capscrew 2
47  K————— » front side muffler guard 0
47a 6927.317 front side muffler guard 1
48  &K————-— » rear side muffler guard 0
48a 6927.318 rear side muffler guard 1
49 K————- » screw M 6 X 12 0
49a 9790.037 screw M 6 X 8 4
50 235R.047 cover 1
51 1770.042 bolt M 8 X 1,25 X 10 1
52 9730.319 screw M 6 X 12 2
53 (———— » washer 0
53a [500.020 washer diam. 8,4 1
54 (————— » washer diam. 8,4 0
55 730.023 screw M 8 X 10 2
56 7625.010 washer diam. 8 2
57 &————- » fibre gasket 0
60 J71R.011 washer 1
61 4535.015 valve retainer 2
62 7555.027 washer diam. 6,4 4
63 1770.004 bolt M 8 X 1,25 X 20 1
64 7625.012 washer diam. 8,4 1
65 8546.223 bracket 1
65a 8546.274 bracket 1

printed by LOMBARDINI:

11/08/2010 -

2




Engine: 15LD 500 Drawing: C

— 41 44b
Ef\‘:g%\—zs \ &-44c
b X + %

: (\\:—%/ oy /‘27 44a 44d
%—360
10 N
1Mo %370
/—1 20 350
130
/_1 6m l]—1 4m —389
@&—15 . J -
/; - i

- -
. -

/
47 1 6 5354

W TESTA COMPLETA - COMPLETE CYLINDER HEAD - CULASSE COMPLETE - ZYLINDERKOPF KOMPLETE
© TESTA CON GUIDE - CYLINDER HEAD WITH GUIDES - CULASSE AVEC GUIDES - ZYLINDERKOPF MIT FUHRUNG
4 COPERCHIO BILANGIERI COMPLETO - COMPLETE COYER - COUVERCLE COMPLETE - DECKEL KOMPLETE

48 55 56

46 34 30 39

printed by LOMBARDINI: 11/08/2010



